
  

 Optimized ozone application for advanced wastewater treatment from production of 

magazine paper  page 1 of 145 

 

 

 

- Environment Innovation ProgramEnvironment Innovation ProgramEnvironment Innovation ProgramEnvironment Innovation Program    - 
Federal Environmental Ministry (BMUB)Federal Environmental Ministry (BMUB)Federal Environmental Ministry (BMUB)Federal Environmental Ministry (BMUB)    

 

Final ReportFinal ReportFinal ReportFinal Report    
(for publication) 

Optimierte Ozonbehandlung zur weitergehenden Ab-
wasserreinigung bei der Herstellung von Magazinpapier  

 OptimizedOptimizedOptimizedOptimized    ozonozonozonozonationationationation    for advanced wastewater trfor advanced wastewater trfor advanced wastewater trfor advanced wastewater treatment from eatment from eatment from eatment from 
[...]
per gross 

0.52 2)   

1) related to energy and LOX costs 2014 

2) related to energy and LOX costs BREF 

Table 26: The specific operation costs related to the gross paper production are higher 

for the AOP at MD Papier GmbH, Plattling, when the actual higher specific costs for 

energy and oxygen are considered (see notes under Table 20). More or less the same 

range of specific costs is achieved when the specific operation costs related to BREF 

are considered (see 0.52 € per t of paper gross for the AOP at MD Papier GmbH, 

Plattling compared to 0.53 € per t of paper gross related to BREF).  

The interpretation of this result is that more COD was eliminated on an absolute base 

during the chosen period which compensates the lower specific operation costs re-

lated to the eliminated COD, as found in Table 20. 

7.1.2  Cross-media evaluations in comparison to the existing DAF 

As mentioned in chapter 1.2, the COD (load and concentration) can be decreased by precip-

itation and flocculation using a huge amount of trivalent metals (typically as aluminium (Al3+) 

or iron (Fe3+) salts in water treatment processes) and separation of the resulting sludge by 

DAF. 



Optimized ozone application for advanced wastewater treatment from production of 

magazine paper  page 121 of 145 

 

Alum (aluminium sulphate solution as Al2(SO4)3 x 14H2O with 14 % active substance), which 

as a chemical additive in the papermaking process is used for chemical dosing in DAF system 

as well.  

The experiences in DAF operation show that a surplus of Alum and polymer dosing is neces-

sary in order to achieve an efficient tertiary sludge removal and to compensate the daily fluc-

tuation in wastewater characteristics, which finally depend on   

- the wood quality and season of the year  

- the intensity of the mechanical pulp bleaching (more intensive bleaching is 

usually required in the summer months, less in the winter months) 

- the paper grades  

and 

- the efficiency in the biological wastewater treatment before tertiary treatment 

in the DAF. 

Following dosing concentrations related to the wastewater quantity are applied in operation: 

- Approx. 50 – 90 mg/l as Al3+ (average approx. 60 mg/l) 

- Approx. 500 – 900 mg/l Al2(SO4)3 x 14H2O  as dry substance 

- Approx. 3 mg/l of polymer as flocculation additive 

- PH-adjustment with caustic soda, if required  

Alum and polymer are dosed flow proportional to wastewater flow. In addition, the formation 

of stable flakes must be controlled to reach a concentrating sludge layer (flotate sludge) for 

an efficient mechanical separation. Flotate sludge of approx. 25 – 40 g/l (2.5 – 4.0 wt.-%) as 

dry matters is achieved in operation. The suspended solid concentration outlet DAF is below 

15 mg/l under the condition that stable precipitation conditions and a sufficient mechanical 

flotate removal are achieved. 

Mainly inorganic aluminum hydroxide (Al(OH)3) and the part of precipitated organic sub-

stances result as precipitation sludge in the DAF. According to the alum dosing as mentioned 

above the following quantity of tertiary sludge result: 

  



Optimized ozone application for advanced wastewater treatment from production of 

magazine paper  page 122 of 145 

 

- Approx. 145 – 260 mg/l as Al(OH)3 (average approx. 170 mg/l) 

- Approx. 1.0 kg sludge as dry matter per kg COD eliminated (average) 

The COD removal efficiency ranges from 10 up to 55 % (average approx. 30 – 35 %) in the 

practical operation.  

The salt content increases by the sulphate input (or by chloride if Me(III)-chloride salts are 

applied) in the wastewater. Approx. 200 – 300 mg/l of sulphate (SO4)2- from alum is dissolved 

in the effluent according to the dosing concentration as mentioned above. Approx. 1 – 3 mg/l 

of soluble aluminum (Al3+) is discharged in addition with the effluent in case of a relevant 

surplus of alum or at suboptimal pH conditions [Höke, Balzer, Wanjek (1996)]. 

The composition of the papermill effluent generally requires the addition of nitrogen and phos-

phorus as nutrients necessary for the growth of microorganisms (phosphoric acid and urea 

are utilized as phosphorous and nitrogen source). Nutrients have to be dosed in such a quan-

tity that nitrogen (as ammonia N-NH4) and phosphorous (as ortho-phosphate P-PO4) at the 

outlet of the secondary clarifier are kept in the range of 0.5 – 1.0 mg/l to ensure a sufficient 

nutrient supply for biodegradation of organic substances in the biological treatment. A phos-

phorous elimination of approx. 50 % might be expected in the DAF by phosphorous precipi-

tation together with the precipitation of organic substances. However, the discharge limit for 

phosphorous elimination of 1.5 mg/l (as Ptotal) and nitrogen (as Ntotal) of 8.0 mg/l is ensured 

already at the outlet of the secondary clarifier of the WWTP. 

The considerable amounts of tertiary sludge and the additional salt release are contrary to 

the COD and phosphorous removal by precipitation and separation by DAF. Focus of the 

operation is reliable and stable precipitation and sludge separation in the DAF. Specific cross-

media calculations of the energy consumption related to the eliminated COD or to the gross 

paper production are difficult (surplus of dosing chemicals) and can only be examined on a 

case by case basis. A before and after comparison of specific cross-media data of the DAF 

is not considered in this project. However, no changes of the specific cross-media data in the 

DAF before and after are expected. 

One of the main objectives is an extensive reduction of the tertiary sludge quantity in order to 

reduce the part of the mainly inorganic tertiary sludge for utilization by composting.  

The development of the tertiary sludge amount before and after operation of the AOP is 

shown in Figure 46 .   



Optimized ozone application for advanced wastewater treatment from production of 

magazine paper  page 123 of 145 

 

 

Figure 46: tertiary sludge DAF before and after operation of AOP 

The data in this figure serve to demonstrate of the expected sludge amount before 

and after the operation of the AOP. Quantitative figures are given below. The sludge 

concentration is not measured by daily analyses either in the tertiary sludge from DAF 

or in backwash water of the biofilters and is considered therefore by typical or specific 

data. However, the tertiary sludge flow from the DAF to the sludge dewatering is meas-

ured by an inductive flow meter. The tertiary sludge amount is calculated with a tertiary 

sludge concentration of 35 g/l. The biological excess sludge of the AOP is calculated 

with a specific excess sludge production of 0.4 kg dry matter per kg of COD eliminated. 

Year 2012 before operation of the AOP is taken as 100 %.  

Following tertiary sludge quantity before and after AOP operation is calculated: 

- Tertiary sludge DAF 2012 (12 months): 18,901 m3/a, approx. 662 t/a dry matter 

(approx. 207 operation days per year) 

- Tertiary sludge 2013/2014 (12 months): 3,548 m3/a, approx.124 t/a dry matter 

(approx. 33 DAF operation days per year) 

- Biological excess sludge biofiltration AOP 2013/2014 approx. 39 t per year 

(biofilter operation 365 days per year) 

The tertiary total DAF sludge based on the data 2012 is reduced by approx. 81 % after 

operation of the AOP. The (calculated) part of biological excess sludge is below 10 %. 

100%    

19%    

6%    
0%    

20%    

40%    

60%    

80%    

100%    

Ter ary    sludge    DAF    2012    (12    months    

period    before    start-up    of    AOP)    

Ter ary    sludge    DAF    2013/2014    (12    

months    period    a er    start-up    of    AOP)    

Biological    excess    sludge    AOP    

2013/2014    (12    months    period    a er    

start-up    of    AOP)    

Development    ter ary    sludge    DAF    and    biological    excess    sludge    AOP    before    

and    a er    start-up    AOP        

MD Papier, Pla ling 



Optimized ozone application for advanced wastewater treatment from production of 

magazine paper  page 124 of 145 

 

The tertiary sludge reduction results in the following cross-media calculations:  

- The tertiary mainly inorganic sludge is reduced by approx. 538 tons per year 

as dry matter 

- The number of DAF operation days 2013/2014 is reduced by 174 days com-

pared to 2012 

- Based on an average daily flow 2013/2014 of 11,119 m3/d and 174 days, 

1,935,000 m3 need not to be treated by DAF 

- With an average aluminum dosage of 60 mg/l (equivalent to 661 mg/l Al2(SO4)3 

x 14H2O  as dry substance or 320 mg/l as sulphate) the salt input by sulfate is 

reduced by 620 t/a 

- Assuming that 1 mg/l aluminum (Al3+) is dissolved in the effluent, the input of 

approx. 1,94 t of Al3+ is avoided 

- Neutralization chemicals are not considered but might be required in addition 

if surplus and extended alum dosing is required  

The AOP and DAF operation is not yet optimized.  

A central optimization measure is the implementation of a load depending COD elimination 

in the AOP by automated ozone control with use of the online TOC signals for a continuously 

adjustment of the ozone production (see chapter 8). 

7.2 Economic analyses of AOP in comparison to existing DAF 

The determination of the main operational cost positions of the conventional DAF system for 

tertiary treatment and the implemented new AOP system are shown in Table 27. 

 

 

 

  



Optimized ozone application for advanced wastewater treatment from production of 

magazine paper  page 125 of 145 

 

Table 27: Comparison of main operation cost positions DAF and AOP 

Comparison main operation cost AOP versus DAF terti ary effluent treatment,                         
MD Papier GmbH, Plattling 

  AOP 
(calculated on average design data) part of total oper-

ation costs  
specific opera-
tion costs    

  % ct/m3 
Electrical energy ozone generation+ozone injector/diffusor AOP 35% 2.6 
Electrical energy biofiltration AOP 5% 0.4 
LOX AOP 55% 4.0 
Polymer sludge dewatering AOP 2% 0.1 
Sludge utilization AOP 4% 0.3 
operation costs total AOP 100% 7.4 

     
  DAF 
  part of total oper-

ation costs  
specific opera-

tion costs    
  % ct/m3 
Electrical energy DAF 8% 0.7 
Flocculant and polymer DAF+ polymer sludge dewatering 62% 5.2 
Sludge utilization DAF 29% 2.5 
operation costs total DAF 100% 8.4 

     
      
  % ct/m3 
Operation cost reduction AOP versus DAF -12.2%  -1.02 
      

 

The calculation of the operation costs bases on a tertiary COD elimination under av-

erage conditions as given in Table 1 

The specific energy consumption for the ozone generation is 7.75 kWh/kg of ozone. 

The injection / diffusor system, biofiltration and off gas compressor require approx. 

3,435 kWh/h as electrical energy. The off gas compressor is used continuously for 

oxygen supply of the high load stage and is included in the power requirement.  

The operation costs for sludge utilisation of the DAF sludge, which is further utilized 

for composting after mixed dewatering with the total biological excess sludge, depend 

strongly on the actual market prices. Quite low costs for composting are actually 

achieved and are taken for calculation. An increase of costs of 30 – 50 % or higher 

was observed in the past years. 

The effective yearly operation costs depend on the effective ozone requirement and 

will be determined after implementation of the required optimization measures as de-

scribed in chapter 8.1. 

  



Optimized ozone application for advanced wastewater treatment from production of 

magazine paper  page 126 of 145 

 

The distribution of the cost position AOP and DAF is illustrated in Figure 47 - Figure 49 . 

 

Figure 47: Distribution of main operation costs AOP and DAF in relative costs per kg 
COD elim 

 

 

Figure 48: Distribution main operation costs AOP in % 

0.7    

5.2    

2.5    

8.4    

2.6    

0.4    

4.0    

0.1    
0.3    

7.4    

0.0    

1.0    

2.0    

3.0    

4.0    

5.0    

6.0    

7.0    

8.0    

9.0    
E

le
ct

ri
ca

l     
e

n
e

rg
y
    o

zo
n

e
    

g
e

n
e

ra
o

n
+

o
zo

n
e
    i

n
je

ct
o

r/

d
if

fu
so

r     
A

O
P
    

E
le

ct
ri

ca
l     

e
n

e
rg

y
    b

io
fi

lt
ra

o
n
    A

O
P
    

E
le

ct
ri

ca
l     

e
n

e
rg

y
    D

A
F
    

LO
X
    A

O
P
    

P
o

ly
m

e
r     

sl
u

d
g

e
    d

e
w

a
te

ri
n

g
    A

O
P
    

F
lo

cc
u

la
n

t     
a

n
d
    p

o
ly

m
e

r     
D

A
F

+
    

p
o

ly
m

e
r     

sl
u

d
g

e
    d

e
w

a
te

ri
n

g
    D

A
F
    

S
lu

d
g

e
    u

li
sa

o
n
    A

O
P
    

S
lu

d
g

e
    u

li
sa

o
n
    D

A
F
    

o
p

e
ra

o
n
    c

o
st

s     
to

ta
l     

A
O

P
    

o
p

e
ra

o
n
    c

o
st

s     
to

ta
l     

D
A

F
    

sp
e

c.
    c

o
st

s     
[c

t/
m

3
]     

Comparison    main    opera on    costs    AOP    and    DAF    ter ary    effluent    treatment    

Opera on    costs    DAF    

Opera on    costs    AOP    

35%    

5%    

55%    

2%    4%    

Distribu on    main    opera on    costs    

    ter ary    effluent    treatment    AOP    

Electrical    energy    ozone    

genera on+ozone    

injector/diffusor    AOP    

Electrical    energy    

biofiltra on    AOP    

LOX    AOP    

Polymer    sludge    

dewatering    AOP    

Sludge    u lisa on    AOP    



Optimized ozone application for advanced wastewater treatment from production of 

magazine paper  page 127 of 145 

 

 

Figure 49: Distribution main operation costs DAF in % 

7.3 Cross-media evaluations AOP, energy recovery cooling 

The dissipation of the released heat of reaction is effected by a heat exchanger (see chapter 

3.6.6). Freshwater produced on site as process water for the papermill is used as cooling 

water and is tied in after the heat exchanger to the process water supply pipe to the papermill. 

The required cooling water capacity amounts to approx. 120 m3/h at a temperature of max. 

22 °C (delta T is approx. 5 °C). 

The energy recovery for cooling of ozone generator with freshwater which is used as process 

water and which needs to be less heated amounts to approx. 700 kWh/h as thermal energy 

when ozone up to the capacity of 50 kg/h is generated. 

7.4 Cross-media evaluations AOP, energy recovery from LOX evapora-

tion 

LOX as carrier gas for ozone is evaporated in a special LOX water bath vaporiser system.  

Up to 500 kg/h of LOX have to be evaporated when 50 kg/h of ozone are generated at 10 

wt.-% need to be evaporated. The required cooling water capacity amounts to approx. 30 

m3/h at a temperature of max. 22 °C (delta T is appro x. 2 °C). 

8%    

62%    

29%    

Main    opera on    cost    ter ary    effluent    treatment    

DAF    

Electrical    energy    DAF    

Flocculant    and    polymer    DAF+    

polymer    sludge    dewatering    

Sludge    u lisa on    DAF    



Optimized ozone application for advanced wastewater treatment from production of 

magazine paper  page 128 of 145 

 

The LOX water bath vaporiser is directly connected with a closed cooling water circuit to the 

ozone generator. The cooling energy for the LOX evaporation is used for cooling the ozone 

generator (See chapter 3.6.7). 

The energy recovery with LOX evaporation in an effective water bath evaporator amounts to 

approx. 60 kWh/h of thermal energy when ozone up to the capacity of 50 kg/h is generated. 

8  Recommendations   

8.1  Operation experiences, further optimization requirements 

Automatic back flushing filter 

The injector / diffusor system of the ozone reactors and the filter floor nozzles in the biofilters 

are protected by an automatic back flushing filter for separation of coarse solids. Plastics from 

the waste paper preparation and broken bits of carrier from moving bed biofilm reactor led 

more often than expected to a blockage of the filter. The system then has to be cleaned 